Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)

e English
e Alternative Language (Spanish)
e Alternative Language (Vietnamese)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)
e Alternative Language (Vietnamese)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
e Idioma alternativo (vietnamita)

2. Primer aviso (NORI, por sus siglas en inglés)

[...]
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is
generally disposed of off-site.

TCEQ-20972 (11/08/2024) Page 4 of 6
Wastewater Individual Permit Application, Plain Language Template



Example 2: Domestic Wastewater TPDES Renewal application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations
of the permit application.

The City of Texas (CN0O0O0000000) operates the City of Texas wastewater treatment plant
(RNOO0O0O00000), an activated sludge process plant operated in the complete mix mode. The
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas
71234.

This application is for a renewal to discharge at an annual average flow of 1,200,000 gallons
per day of treated domestic wastewater via Outfalls 001 and 002.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the
permit application package. Domestic wastewater is treated by an activated sludge process
plant and the treatment units include a bar screen, a grit chamber, aeration basins, final
clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a dechlorination
chamber.

Example 3: Domestic Wastewater TPDES New Application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations
of the permit application.

The City of Texas (CNO0O0O0O00000) proposes to operate the City of Texas wastewater treatment
plant (RNO0O0O000000), an activated sludge process plant operated in the extended aeration
mode. The facility will be located at 123 Texas Street, in the City of More Texas, Texas
County, Texas 71234.

This application is for a new application to discharge at a daily average flow of 200,000
gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application package.
Domestic wastewater will be treated by an activated sludge process plant and the treatment
units will include a bar screen, a grit chamber, aeration basins, final clarifiers, sludge
digesters, a belt filter press, chlorine contact chambers and a dechlorination chamber.

Example 4: Domestic Wastewater TLAP Renewal application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations

TCEQ-20972 (11/08/2024) Page 5 of 6
Wastewater Individual Permit Application, Plain Language Template



of the permit application.

The City of Texas (CNO0O0000000) operates the City of Texas wastewater treatment plant
(RNOO0O0O00000), an activated sludge process plant operated in the complete mix mode. The
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas
71234.

This application is for a renewal to dispose a daily average flow not to exceed 76,500 gallons
per day of treated domestic wastewater via public access subsurface drip irrigation system
with a minimum area of 32 acres. This permit will not authorize a discharge of pollutants
into water in the state.

Land application of domestic wastewater from the facility are expected to contain five-day
biochemical oxygen demand (BOD:;), total suspended solids (TSS), and Escherichia coli.
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7.
Pollutant Analysis of Treated Effluent in the permit application package. Domestic
wastewater is treated by an activated sludge process plant and the treatment units include a
bar screen, an equalization basin, an aeration basin, a final clarifier, an aerobic sludge
digester, tertiary filters, and a chlorine contact chamber. In addition, the facility includes a
temporary storage that equals to at least three days of the daily average flow.

TCEQ-20972 (11/08/2024) Page 6 of 6
Wastewater Individual Permit Application, Plain Language Template



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wildlife

Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WOQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:
1. Permittee: Harris County MUD No. 539

Permit No. WQO00 0015809001 EPA ID No. TX 0139424

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
Approximately 0.36 miles south of the intersection of Farm-to-Market Road 529 and Katy
Hockley Road and approximately 0.22 miles east of Katy Hockley Road, in Harris County,
Texas 77493

TCEQ-20971 (08/31/2023) Page1of3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mrs.

First and Last Name: Ashley Broughton

Credential (P.E, P.G., Ph.D,, etc.): P.E.

Title: Senior Project Manager

Mailing Address: 3600 W Sam Houston Parkway S, Suite 600

City, State, Zip Code: Houston, TX 77042

Phone No.: 713.953.5200 Ext.: Fax No.:

E-mail Address: abroughton@lja.com

2. List the county in which the facility is located: Harris

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

Via pipe to a detention pond, thence to an underground sewer, thence to South Mayde
Creek, thence to Buffalo Bayou Above Tidal in Segment No. 1014 of the San Jacinto River
Basin

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
O Proposed access roads, utility lines, construction easements
O Visual effects that could damage or detract from a historic property’s integrity
O Vibration effects during construction or as a result of project design

Additional phases of development that are planned for the future

O Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971 (08/31/2023) Page20of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):

Wastewater treatment plant site

2. Describe existing disturbances, vegetation, and land use:

Phase 1 of the WWTP is currently built

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

4. Provide a brief history of the property, and name of the architect/builder, if known.

TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



ATTACHMENT 4
DESCRIPTION OF THE TREATMENT PROCESS
(In reference to Domestic Technical Report 1.0, Section 2, ltem A)

The treatment system includes a package plant employing the activated sludge process
operating in the complete mix mode. The plant will be developed in three phases.
Phase | will have a capacity of 0.164 MGD. Phase Il will have a capacity of 0.328 MGD.
Phase Il will have a capacity of 0.984 MGD.

Phases | through Ill will consist of steel “box car’ basins. Phase | will consist of 2
aeration basins, one 40’ clarifier, one sludge holding tank, and a chlorine contact basin.
Phase Il will include an additional aeration basin and sludge holding tank. There will be
a total of three trains in the final phase, each consisting of 3 aeration basins in series, a
40’ clarifier, and sludge holding tanks. The mixed liquor from the three trains will
combine, and the clarified effluent will be disinfected in the two chlorine contact basins
in series.

Influent to this facility will be pumped from a lift station to a bar screen with a flow
splitter. The influent flow will be split to each bank of aeration basins of each train. The
mix liquor from the aeration basins will flow to the clarifiers. The clarified effluent from
the clarifiers will flow to the chlorine contact basins and the disinfected plant effluent will
outfall via a 24” pipe to a detention pond. Sludge will be returned to the aeration basins
and wasted to the digester basins via air lifts. Wasted sludge from the digesters will be
truck hauled to a registered disposal site.

W:\LAND\2654 - HCMUD 539\WW Permits\Permit Renewal 2024\Appplication\Attachments\Attachment 4 - Plant Description.doc



Attachment No. 5

Treatment Units |  #of Units [ Dimensions (L*W*D) (ft.)
Aeration Basin 2 60*12*13.2 -0
Clarifier 1 40 Dia*14.2 s 2
ClI2 Contact Basin 1 24*12*11.2 é §
Aerobic Digester 1 60%*12*13.2 =35
Aeration Basin 2 60%12%13.2 _ A
Aeration Basin 1 60*12*13.2 = g
Clarifier 1 40 Dia*14.2 C o
Cl2 Contact Basin 1 24*12*11.2 = g
Aerobic Digester 1 60%12%13.2 - °
Aeration Basin 3 60%12%13.2
Aeration Basin 6 60*12%13.2
Clarifier 1 40 Dia*14.2 L 8
Clarifier 2 40 Dia*14.2 <§E p
Cl2 Contact Basin 1 24*12%11.2 = §
Cl2 Contact Basin 2 24*12%11.2 2 o
Aerobic Digester 1 60*12*13.2
Aerobic Digester 2 60*12*13.2
Aeration Basin 9 60*12%13.2 a
Clarifier 3 40 Dia*14.2 23
ClI2 Contact Basin 3 24*12*11.2 :§ S
(@)
Aerobic Digester 3 60*12*13.2 S

Bolded

Shaded

New proccesses

Existing proccesses




z

FUTURE 150" BUFFER
ZONE EXPANSION

— T T
CALLED 73.7913 ACRES — a
JOHN BEESON, TRUSTEE

FILE NO. 20150310481

H.C.OP.RRP. / \

mcuellar

User Name
W:\LAND\ 2654 — HCMUD 539\WW Permits\Permit Renewal 2024\Appplication\Attachments\Site Layout.dwg

Mon, 02 Dec 2024 — 4:54pm

24" RCP Storm Sewer 24" RCP STORM SEWER
- I AL _ SCALE: 1" = g0’
| I L, ssoze e SIE SO T
1
L S PO 2 S0 = : ' '
X 2 SRS % B CRUSHED CONCRETE o - e T L 0 60 120
A APAS 2 AN E ACCESS ROAD . - T e uik T T w MM Ll ] IE‘D L " ySwale
T Uil 2! D Uil M i -1|lI IE”. 0 i L AL Al
T UM UM T dI T mr m R = i X AL KTH AL Al \
- — — - — -: =,
- - 358.76 LF WWTP SITE BOUNDARY . — ——
93— — 3 NE _ s e
\ 24" RCP
A,
510.51 LF WWTP SITE BOUNDARY l | N eSS STORM SEWER |
K "FUT CHLORINE 9% S A T =K FUT CHLORINE
l / CONTACT BASIN [ coﬁ"}‘k&mgism CONTACT BASIN \
i 2. s |
l 8’ CHAIN LINK SITE NPW PAD o =
{ 2 o /
AN
N CALLED 3.173 ACRES
N AN 8'x8" CHEMICAL FOL 621 KATY LLC
BUILDING. FILE NO.
3 N N S0 SO RP—2019-270145
§ % H.C.O.P.RR.P.
2 N = _ =
o N —— T =z &
N YN o] ho1 =12 =| B |3l 2] g 2 IE
N AN O | | 2 2 || 2 s| || 8|22 3
o \ z % z & & o o ['4 z z % 3
A N S1EE E AR = SRR B
g N gk, QUi | ey [ye 21| g % gl 2| 8\|| 8
SOL l [+ 3 5 \ < < & (5} PO 2 LJ w Y
c \ h_.l = o [v4 ] = [= < <<
El & @ S 5 e Ee < o, = = = 5
g AN o1k B F1nEeE 5 ARG .
NN BRI \ 2 2= =
N 2
F T > PAD /
T T /
\ HEADWORKS o/ ol ad)od ol ad)adh ad)s BLOWER PAD
150 BUFFER T /
ZONE T

HARRIS COUNTY MUD NO. 539

/ WASTEWATER TREATMENT PLANT NO. 1
RESERVE A RESTRICTED TO

WASTEWATER TREATMENT PLANT

-

Force Main N4
;EK_,/ W4 4 1
e /

ATTACHMENT /

SITE LAYOUT

352.16 LF WWIP SITE BOUNDARY

CALLED 73.7913 ACRE“/

Date\Time
Path\Name

JOHN BEESON, TRUSTE LJA Engineering, Inc. II‘

HOORRRE 8600 W Sam Houston PhkySy S Phone 713 963 5200

z Suite 600 Fax 713.953.5026

\ | Houston, Texas 77042 FRN - F-1386



mcuellar
Rectangle


Jon Niermann, Chairman
Emily Lindley, Commissioner
Bobby Janecka, Commissioner
Toby Baker, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

March 15, 2022

Ashley Broughton, P.E.

LJA ENGINEERING, INC.

3600 W. Sam Houston Pkwy S.; Suite 600
Houston, TX 77042-5096

Re: Harris County MUD 539
WWTP No. 1 - Phase 1 (0.164 MGD)
Perrait Wo. WQ0G15809-00U1
WWPR Log No. 0322/058
CN605675412, RN110808342
Harris County

Dear Ms. Broughton:
We have received the project summary transmittal letter dated 3/11/2022.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 20 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules

titled, Design Criteria for Wastewater Systems.

Section 217 6(d), relating to case-by-case reviews, states in part that upon submittal of a
summary transmittal letter, the executive director may approve of the project without reviewing
a complete set of plans and specifications.

Under the authority of §217.6(e) a technical review of complete plans and specifications is not
required. However, the project proposed in the summary transmittal letter is
approved for consiruction. Please note, that this conditional approval does not
relieve the applicant of any responsibilities to obtain all other necessary permits
or authorizations, such as wastewater treatment permit or other authorization as
required by Chapter 26 of the Texas Water Code. Below are provisions of the Chapter
217 regulations, which must be met as a condition of approval. These items are provided as a
reminder. If you have already met these requirements, please disregard this additional notice.

¢ You must keep certain materials on file for the life of the project and provide them to TCEQ
upon request. These materials include an engineering report, test results, a summary